
CONTACT: Mr. A Person POSITION: 7654321 

COMPANY: Acme Ltd. LOCATION: Site 1 

DATE: 25th May 2021 

Number of pages (including this sheet): 3 

Please find enclosed our Test Report 12345 relating to your Produced Foam samples received 

on the 21st May 2021. 

EXAMPLE



TEST DESCRIPTION RESULT 

APPEARANCE Clear colourless liquid 

SEDIMENT (% v/v) None 

INDUCTION PERCENT MEASURED (% v/v) 3.3% 

CUSTOMER: Acme Ltd. CUSTOMER REF. NO.: 7654321 

LOCATION: Site 1 SAMPLE POINT: Port Foam 

FOAM TYPE: 3% Produced AFFF Type   

LAB. REF. NO. 12345 DATE: 25th May 2021 

PRODUCED FOAM  

TEST RESULTS 

CONCLUSION 
The submitted sample has been tested and compared with international 

standards NFPA 11: 2021 and BS EN 13565-1: 2019 and was found to be in a 

satisfactory condition.  
EXAMPLE
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